
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 

Model:  14-6865-0100 
Wheel/Brake Dolly 

 
*** 

 
Parts List 

With Illustrations 
 

 
 
 
 
 
 

12/2001 – Rev. 01 
 
 

** When ordering Replacement Parts/Kits, please specify Model, Color and Serial Number of your Unit.** 

Tronair, Inc. 
1740 Eber Road 

Holland, Ohio 43528-9794 
USA 

Telephone: (419) 866-6301 •  800-426-6301 
Fax: (419) 867-0634 

Web Site: www.tronair.com  E-mail: sales@tronair.com 



Model:  14-6865-0100 
Wheel/Brake Dolly 

 

 
12/2001 – Rev. 01 

- 1 - 

 
This product can not be modified without the written approval of Tronair, Inc. Any modifications done without 
written approval voids all warranties and releases Tronair, Inc., its suppliers, distributors, employees, or financial 
institutions from any liability from consequences that may occur. 
 
 

Parts List 
 

Reference Illustration on Page 3. 
 

REPLACEMENT PARTS 
 
 ITEM PART NUMBER DESCRIPTION QTY 

 1 ...................Z-3485.............................................. Assembly, Brake Support (Strap not shown) ..................1 
 2 ...................Z-3486-01......................................... Weldment ,Support Frame ..............................................1 
 4 ...................R-1718 ............................................. Rod, Guide ......................................................................1 
 5 ...................H-2107-05 ........................................ Bearing, Thrust................................................................1 
 6 ...................Z-3488.............................................. Weldment, Slide Top .......................................................1 
 8 ...................H-2111 ............................................. Idler, Sprocket .................................................................1 
 9 ...................H-1985-05 ........................................ Chain, Single Strand Roller .............................................1 
 10...................H-1986-05 ........................................ Link, Single Strand Master ..............................................2 
 11...................TF-1043-01*21.0 .............................. Assembly, Hose ..............................................................1 
 13...................Z-3483-01......................................... Weldment, Frame............................................................1 
 16...................Z-3487.............................................. Weldment, Slide Base .....................................................1 
 17...................TR-1543 ........................................... Spacer, Roller..................................................................1 
 18...................H-1245 ............................................. Bearing, Roller.................................................................2 
 19...................TR-1544 ........................................... Tube, Roller .....................................................................1 
 20...................R-1719 ............................................. Cap, Roller End ...............................................................1 
 23...................H-1010-01 ........................................ Handle, Pump..................................................................1 
Not Shown ..............H-2123-01 ........................................ Strap, Assembly (Brake) .................................................1 
Not Shown ..............H-2123-02 ........................................ Strap, Assembly (Tire).....................................................1 
 

REPLACEMENT KITS 
 
 ITEM PART NUMBER DESCRIPTION QTY 

 3 K-2619 Kit, Slide Bearing; consists of: 
 ...................H-2082-06 ........................................ Bearing, Block .................................................................1 
 ...................G-1151-105210................................ Screw, 1/4-20 Socket Head.............................................4 
 
 7 K-2616 Kit, Cylinder; consists of: 
 ...................HC-1683-02-00 ................................ Cylinder ...........................................................................1 
 ...................N-2005-04-S..................................... Elbow, 90° .......................................................................1 
 ...................G-1155-109222................................ Screw, 5/8" diameter, Shoulder x 2-1/4" long .................1 
 ...................G-1155-109224................................ Screw, 5/8" diameter, Shoulder x 2-1/2" long .................1 
 ...................G-1250-1090N ................................. Flatwasher, 1/2 Narrow ...................................................2 
 ...................G-1202-1090 .................................... Stopnut, 1/2-13 Elastic ....................................................2 
 
 12 K-2667 Kit, Hand Wheel; consists of: 
 ...................G-1300-19100 .................................. Pin, 3/16 x 1.0" long, Roll ................................................1 
 ...................H-2098 ............................................. Wheel ,Modified Hand .....................................................1 
 ...................R-1720 ............................................. Screw, Adjustment ..........................................................1 
 ...................R-1692 ............................................. Washer, Adjuster.............................................................1 
 ...................G-1202-1090 .................................... Stopnut, 1/2-13................................................................1 
 ...................H-2107-05 ........................................ Bearing, Thrust................................................................1 



Model:  14-6865-0100 
Wheel/Brake Dolly 

 

 
12/2001 – Rev. 01 

- 2 - 

 

Parts List 
 

Reference Illustration on Page 3. 
 

REPLACEMENT PARTS 
 
 ITEM PART NUMBER DESCRIPTION QTY 

 14 K-3648 Kit, Caster; consists of: 
 ...................U-1108 ............................................. Caster, Swivel .................................................................1 
 ...................G-1100-106506................................ Bolt, 5/16-24 Hex Head ...................................................4 
 ...................G-1250-1060N ................................. Flatwasher, 5/16 Narrow .................................................4 
 ...................G-1251-1060R ................................. Lockwasher 5/16 Regular................................................4 
 
 15 K-2617 Kit, Pump; consists of: 
 ...................HC-1728........................................... Pump, Hand.....................................................................1 
 ...................N-2001-03-S-B................................. Elbow...............................................................................1 
 ...................V-1102-01 ........................................ Label, Fluid......................................................................1 
 ...................G-1250-1070N ................................. Flatwasher, 3/8 Narrow ...................................................2 
 ...................G-1251-1070R ................................. Lockwasher, 3/8 Regular.................................................2 
 ...................G-1100-107010................................ Bolt, 3/8-16 Hex Head .....................................................2 
 



Model:  14-6865-0100 
Wheel/Brake Dolly 

 

 
12/2001 – Rev. 01 

- 3 - 

 

Parts List Illustration 
 
 


